



CONSUMER PRODUCTS SERVICES DIVISION

## KIDZPACE INTERACTIVE INC

**Technical Report:** (5109)201-0207  
Date Received: July 20, 2009

July 27, 2009  
Page 1 of 5

ROB BUTLER  
KIDZPACE INTERACTIVE INC  
P.O. BOX 550  
COLLINGWOOD, ON L9Y 4B2  
CANADA

### RESULT: DATA

Promotion:	E20-119	Phase:	N/A
Sample Description:	EURO SERIES TOUCH SCREEN	Intervention:	N/A
Agency:	N/A	Test Site:	BUFFALO
Manufacturer:	KIDZPACE INTERACTIVE	Sample Size:	1 DOCUMENT(S)
Factory Location:	N/A	QA Plan No:	N/A
Market:	N/A	PROD. Date Range:	N/A
Age Label:	N/A	Sampling Date:	N/A
Appropriate Age Grade:	N/A	On-Site Test Date:	N/A
Client Requested Age Grade:	N/A	OBSV CTN #:	N/A
Tested Age Grade:	N/A	OBSV QTY:	N/A
Submitter:	KIDZPACE INTERACTIVE INC	PO#:	44617

### TEST:

- CPSIA Total lead content in substrate
- CPSIA Total lead content in surface coating (no composite)
- CPSIA Total lead content in substrate (non-metals) - 3051

The sample(s) was tested to the following requirement(s) and the data provided is for informational purposes only:

- The total lead content of 600ppm requirements in substrate materials (Consumer Products Safety Improvement Act (CPSIA) of 2008).
- The total lead content of 90ppm requirements of modified 16 CFR 1303, "Ban of lead-containing paint and certain consumer products bearing lead-containing paint" (Consumer Products Safety Improvement Act (CPSIA) of 2008).

Note: Data has been transferred from Bureau Veritas Consumer Products Services, Inc. Technical Reports (5109)026-0219.

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

Bureau Veritas  
Consumer Products Services, Inc.

Richard W. McMahon  
Product Engineer,  
Toy and Juvenile Products Department  
[rick.mcmahon@us.bureauveritas.com](mailto:rick.mcmahon@us.bureauveritas.com)

/vk

Bureau Veritas Consumer Products Services, Inc.  
100 Northpointe Parkway  
Buffalo, New York 14228  
Telephone: (716) 505-3300 Fax: (716) 505-3301  
website: [www.bureauveritas.com/cps](http://www.bureauveritas.com/cps)

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/cps> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



**RESULTS:**

**TOTAL LEAD CONTENT IN SURFACE COATING ("Ban of Lead-containing paint and certain consumer products bearing Lead-containing paint", Consumer Product Safety Improvement Act (CPSIA) of 2008)**

Element:				Lead	
Requirement: Maximum allowable limit:					
CPSC limit:				600 mg/kg	
CPSIA limit (August 14, 2009):				90 mg/kg	
Sample Description				Result (mg/kg)	Conclusion
	Color / Component	Location	Style		
A.	White Coating	Natural Maple	-	LT 12	Pass with Comment 1
B.	White Coating	Natural Oak	-	LT 15	Pass with Comment 1
C.	White Coating	Bleached Lilac	-	LT 9	Pass with Comment 1
D.	Clear Coating	Wall Mount Frame	-	21	Pass with Comment 1

LT = Less Than

mg/kg = milligrams per kilogram (ppm = parts per million)

\* = Average of duplicate analyses

Remark:

In some cases, the tested component cannot be tested individually due to overlapped coatings or insufficient sample weight based on 12 pcs of samples.

Comment 1: Compliance with current 16 CFR 1303 regulations and modified 16 CFR 1303 regulations of August 14, 2009.

Comment 2: Compliance with current 16 CFR 1303 regulations but non-compliance with modified 16 CFR 1303 regulations of August 14, 2009.



**RESULTS:**

**TOTAL LEAD CONTENT IN SUBSTRATE (Consumer Product Safety Improvement Act (CPSIA) of 2008)**

Element:			Lead	
Requirement: Maximum allowable limit:				
February 10, 2009:			600 mg/kg	
August 14, 2009:			300 mg/kg	
Sample Description			Result (mg/kg)	Conclusion
Color / Component	Location	Style		
E. Metal	Hex Screws	-	25	Pass with Comment 1
F. Metal	Torx Screws Safety	-	26	Pass with Comment 1
G. Metal	Lock Latch	-	40	Pass with Comment 1
H. Metal	Mesh	-	25	Pass with Comment 1
I. Metal	Lock Cylinders	-	34	Pass with Comment 1
J. Metal	Lock Housing	-	27	Pass with Comment 1
L. Metal	Rivet on Top of Unit	-	37	Pass with Comment 1
M. Clear Frosted Plastic	Front Panel, Open Outs	-	LT 7.50	Pass with Comment 1
N. White Plastic Sticker	Backing Front Panel	-	LT 6.52	Pass with Comment 1
O. Clear Soft Plastic	Wire Sheath – Cord attaching Panel to Base	-	13.6	Pass with Comment 1
P. Black Plastic	Tape around Cord running from Panel to Base	-	LT 7.90	Pass with Comment 1
Q. White Plastic	Sticker - "Electrician Notice" – Inside Panel	-	LT 7.90	Pass with Comment 1
R. Clear Plastic	Cushion on Top Corner inside Front Panel	-	LT 8.33	Pass with Comment 1
S. Brown Pressboard	Back of Case	-	LT 7.14	Pass with Comment 1



**RESULTS:** (continued)

**TOTAL LEAD CONTENT IN SUBSTRATE (Consumer Product Safety Improvement Act (CPSIA) of 2008)**  
 (continued)

Element:			Lead	
Requirement: Maximum allowable limit:				
February 10, 2009:			600 mg/kg	
August 14, 2009:			300 mg/kg	
Sample Description			Result (mg/kg)	Conclusion
Color / Component	Location	Style		
T. Tan Wood	Side Panel of Case	-	LT 9.38	Pass with Comment 1
U. Natural Oak	Wood Sample	-	LT 8.82	Pass with Comment 1
V. Bleached Lilac	Wood Sample	-	LT 7.14	Pass with Comment 1
W. Natural Maple	Wood Sample	-	54.1	Pass with Comment 1

LT = Less Than

mg/kg = milligrams per kilogram (ppm = parts per million)

\* = Average of duplicate analyses

Remark:

Comment 1: Compliance with CPSIA lead content of 600ppm requirement in substrate as of February 10, 2009 and CPSIA lead content of 300ppm requirement in substrate as of August 14, 2009.

Comment 2: Compliance with CPSIA lead content of 600ppm requirement in substrate as of February 10, 2009 but non-compliance with CPSIA lead content of 300ppm requirement in substrate as of August 14, 2009.

EXHIBIT # 1



SAMPLE PRODUCT